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SHANDONG PENGCHENG INTERNATIONAL TRADE CO.,LTD.

EHUANG ROAD, LANSHAN DISTRICT, LINYI, SHANDONG, CHINA
276000

PP Plastic Plywood

FAIRN16120030

Entrusted Test

Bend Test, Shear test

Date of Receipt 2016/12/19
Test Period 2016/12/19~2017/01/17
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Sample(s) and information were supplied by the client. Client is responsible for the authenticity of

information and the representation of sample(s) :

Sample Name
Product Specification
Material and Mark
Manufacturer

Supplier

PP Plastic Plywood

19mm (3/4”)

Poplar wood + Polypropylene coating

Shandong Fangyuan Building Materials Co.,Ltd.

Shandong Fangyuan Building Materials Co.,Ltd.

Original Sample Photo(s)

Conclusion /
Test Result(s) See next
1. Bend test
Test Method: GB/T 17657-2013 Clause 4.7
Test item Static Bending Strength, Mpa Elasticity Modulus, Mpa
Result 47.4 4970

-To be continued-
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2. Shear test
Test Method: GB/T 17657-2013 Clause 4.18
Test item Shear Strength, Mpa
Result 1.42

This test report is the English version of test report No.FAIRN16110030, If any difference, the Chinese
version is the final decision.
-End of report-

F R PUREINAEARAT bk & EE &M X R FE 15 t+86 (0) 532 67735078 f +86 (0) 532 67735079 e Fairtest@fair-test.com
QINGDAO FAIR TEST SCI & TECH CO., LTD. Add.: No.1 Tiankang Road, Chengyang District Qingdao, China Web.: www.fair-test.com



